
Post Operative Pain Protocol

Take 600 mg of Ibuprofen (3 x 200 mg tablets) with 650 mg of Tylenol (2 x
325 mg tablets) right away.

Then alternate 600 mg of Ibuprofen and 650 mg of Tylenol every 6 hours.
Do not take more than 5 days. Do not exceed 2400 mg of Ibuprofen in 24
hours.

Do not take if allergic to Aspirin, Ibuprofen, Acetaminophen, or NSAIDS
For questions or concerns CALL OR TEXT 623-537-9100
For Emergencies call 911


